REPAIR PARTS LIST No. 5143316 CONTROL VALVE e anlios | Tesainion

1 5078178 | Handle, Nylon

2 5101220 Groove Pin SS

3 5086043 | Body Insert

*4 Available In Kit Only (Marked*)
5

6

7

5016280 | Washer (2 Reqg'd)
Available In Kit Only (Marked*)
5019230 | Spring

8 5132071 | Stem, SS
*9 Available In Kit Only (Marked*)
10 5117281 Screw, SS
1 5002476 | Body, Polypropylene
12 5053091 | Clip

= 5168718 | Repair Kit (Marked*)

Attach BoomJet L"—
Sub-Assembly Here

REPAIR PARTS LIST
MODEL 122A ROLLER PUMP PLUMBING SYSTEM

(O A2 /r———esﬁia.__\“
= S T { |
[ i | Tank i
K 22 21 9 | Not Included j
Hﬂﬂmﬁ \ /
19 13l P T T -/
L _T_ i|i ___4 7
B '
I 17 i !
23 | \ £ Y
|k 32 | ]
A3
= =2 8 Lo 20
| 77 S ]
| ] .\-g ] ~9 28
12 tref
| =% Pump Is Not
8\ 10 Included With
‘ % 1 This Kit
L AJ/ BoomJet Sub-Assembly
Ref. Part No. | Qty. Description Ref. Part No. | Qty. Description
1 5010151 1 Nylon Ell, 1-1/4 MNPT x 1” Barb 22 5010152 1 Nylon Ell, 1/2 MNPT x 3/4” Barb
2 5051025 4 Hose Clamp, 1" (5216) 23 5020103 1 Hose, 3/4-2 Brd. x 108”
3 5020398 1 Hose, 17-2 Brd. x 78" 24 5020102 1 Hose, 3/4-2 Brd. x 96”
4 5067007 2 Nylon Hose Fitting, 1"-1 25 5010020 1 Nylon Hose Fitting, 3/4"-3/4"
5 5143207 1 Poly Ball Valve, 1 26 5273741 1 Coupling Mount
6 5011095 1 Nylon Close Nipple, 1” 27 5011060 1 3/4” Galv. Nipple x 4” Long
7 5038247 1 Strainer Bracket 28 5138475 1 BoomdJet Nozzle, 5880-2TOC10
8 5116182 1 Nylon Strainer, 1” (40 Mesh) 5034083 2 Hex Screw, 1/4” x 1” (Directo Valve)
9 5010034 1 Nylon Ell. 3/4 MNPT x 1” Barb 5016035 2 Lock Washer, 1/4”
10 5049017 1 Torque Chain 5016114 2 Flat Washer, 1/4”
1 5082006 1 S-Hook 5006041 2 Hex Nut, 1/4”
12 5010028 2 Nylon Ell. 3/4 MNPT x 3/4” Barb 5034042 1 Hex Screw, 5/16” x 1” (Pump)
13 5051024 4 Hose Clamp, 3/4” (5212) 5016020 | Flat Washer, 5/16”
14 5017597 1 Metal Reinforcing Plate 5016026 1 Lock Washer, 5/16”
15 5143316 1 Nylon Directo Valve 3/4" 5034075 2 Hex Screw, 3/8” x 1-1/4” (Strainer)
16 5167005 1 Pressure Gauge (#400) 5016030 2 Flat Washer, 3/8”
17 5143337 1 Nylon Relief Valve, 3/4” 5016027 2 Lock Washer, 3/8”
18 5010040 1 Nylon Ell. 1/2 MNPT x 5/8” Barb 5006054 2 Hex Nut, 3/8”
19 5051023 2 Hose Clamps, 5/8” (5210) 5034019 2 Hex Screw, 1/2" x 1-1/4”
20 5010037 1 Nylon Ell. 3/4 MNPT x 5/8” Barb 5016028 2 Lock Washer, 1/2"
21 5020208 1 Hose, 5/8”-1 Brd. x 60" 5006011 2 Hex Nut, 1/2”




